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Surgery:  Eye and Ocular Adnexa
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This section contains information to help providers bill for eye and ocular adnexa surgical procedures.  Additional information about eye surgeries is located in the Ophthalmology sections of this manual.

Retinal Surgery:
Descriptors for CPT-4 codes 67141, 67145, 67208, 67210, 67218, 

Repetitive Services
67220, 67227 and 67228 include all sessions in a defined treatment period.  Therefore, these codes must not be billed more than one time in a 90-day period for services rendered on an individual eye, regardless of the number of sessions.  When treating both the left and right eyes within the 90 days, providers must include documentation in


the Remarks field (Box 80)/Reserved for Local Use field (Box 19) of


the claim to substantiate surgery for the contralateral eye.  The following are guidelines for billing repetitive retinal surgery:

· Code 67208 (destruction of localized lesion of retina [eg, macular edema, tumors], one or more sessions; cryotherapy, diathermy) or 67210 (…photocoagulation) and 67227 (destruction of extensive or progressive retinopathy [eg, diabetic retinopathy], one or more sessions; cryotherapy, diathermy) or 67228 (…photocoagulation [laser or xenon arc]) will not be separately reimbursed for the same eye on the same date of service.

· Code 67208 or 67210 may be performed on and reimbursed for one eye and code 67227 or 67228 may be performed on and reimbursed for the contralateral eye on the same date of service.

· Code 67208 or 67210 will not be reimbursed within the 90-day period following reimbursement of 67227 or 67228 on the same eye.

· Code 67227 or 67228 may be performed and reimbursed within the 90-day period following reimbursement of 67208 or 67210 performed on the same eye.


Reimbursement for ophthalmoscopy procedures (CPT-4 codes 92225, 92226, 92230, 92235, 92250 and 92260) is included in the reimbursement for the repetitive eye surgery procedure codes as part of the follow-up care.  Reimbursement for the ophthalmoscopy procedure codes is denied if billed within the 30-day follow-up period.

Retinal Surgery:
Providers are not required to submit an invoice when billing for
Vitrectomy
CPT-4 code 67040 (vitrectomy, mechanical, pars plana approach; with endolaser panretinal photocoagulation).  CPT-4 code 67040 is payable to both surgeon and assistant surgeon.  Providers must bill with the appropriate surgical modifier.
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